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TEST REPORT
APPLICANT: TONG EKONG HNHON-WOVEN FHEEIE DATE: SEP 05, 2003

MANUFACTURES. LTD

RM 3D 3/F LOYARL CTR

828 CHEUNG SHA WAN RD EKLN
HK

ATTN: MR FONG/MR CHEUNG

SAMPLE DESCRIPTION :
TWO (2) PIECES OF SUBMITTED CUTTING SAID TO BE WOVEN FABRIC QUILTED WITH
PADDING IN LIGHT YELLOW MARKED AS (&) AND (B).

APPLICANT’S PROVIDED CARE INSTRUCTION

HAND WASH 30°C

MACHINE WASH AND TUMBLE DRY
DATE RECEIVED/DATE TEST STARTED : SEP 01, 2003
ORDER NO. : -
STYLE NO.
BUYER'S NAME : -
MANUFACTURER’ 5 NAME
REF.

-
|

L] L L]

CONCLUSION:
(&) (B)
APPEARANCE AFTER WASH M =
APPEARANCE AFTER COMMERCIAL DRYCLEANING = M

WNOTE : M = COMMERCIALLY ACCEPTABLE F = FAIL § = NO COMMENT
N/A = NOT APPLICABLE

REMARK : THE HAND WASHING TEMPERATURE AT 30C IS BELOW GENERAL PRACTICE.

PREPARED AND CHECKED BY:
FOR INTERTER TESTING SERVICES HE LTD

ERIC 5.K. SIT
GENEBAL MANAGER
TEXATILE AND FOOTWEAR DIVISION
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Intertek Testing Services Hong Kong Ltd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel; (852) 2173 8888 Fax: (852) 2786 1903 website: www.interiek-labtest.com

Attention is drawn to the terms and conditions prinled overleal.
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TEST REPORT NUMBER: TJ00419181

TESTS CONDUCTED—(AS REQUESTED BY THE APPLICANT)

1

AC / hpyhuang

APPEARANCE AFTER WASH (IS0 &330-1984, WASCATOR WASHING MACHINE-FRONT-
LOADING HORIZOWTAL ROTATING DRUM TYPE, SIMULATED HAND WASH PROGEAMME,
MCODIFIED TEMPERATURE AT 30°C WITH 2 KG LOAD, IN 0.08% ECE REFERENCE

DETERGENT AND 0.02% S0DIUM PERBORATE SOLUTION, FOLLOWED BY LINE DRY):

{A)

AFTER ONE WASH

CESERVATION :

. NO PADDING FIBRE WAS FOUND PENETRATING THROUGH THE
WOVEN AND THE STITCHINGS.

. SLIGHT BUNCHING UP OF PADDING WAS FOUND.

. TINY CREASES WERE FOUND ON THE WOVEN.

. MODERATE PUCKERS WERE FOUND ALONG THE STITCHINGS OF
WOVEN.

THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS STILL

ACCEPTABLE.

APPEARANCE AFTER COMMERCIAL DRYCLEANING IN PERCHLOROETHYLENE:

(B)

AFTER ONE DRYCLEAN

OBSERVATION :

. NO PADDING FIBRE WAS FOUND PENETRATING THROUGH THE
WOVEN/QUILTED STITCHINGS.

. SLIGHT BUNCHING UP OF PADDING WAS FOUND.

THE GENERAL AFPPEARANCE OF THE DRYCLEANED SAMPLE WAS

ACCEFTARELE.

Intertek Testing Services Hong Kong Ltd.

2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
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